PrC

SeI'VICe Klt FOI’ MOdel 231 Parts For Compressor
3. Valve/Gasket Kit 32134090
No. Description QTY Part No. Part No. SET
C | Valve/Gasket Kit - 32134090 1
— Gasket 2 30278964
— Gasket 1 30280341
— Lp Spacer Gasket 1 30280499
— Gasket 1 30280507
— Nut-Hex 1/4-20 4 95416335
— Screw Fillister Head - 1/4-20 X 1/2" 4 32035461
— Screw Filliester Head 1/4-20 X 1/4” 2 32035495
— Spring Shim 1 32139891
— Hp Finger Valve 2 30220115
— Finger Valve 2 30221170
— Lock Washer, Spring - 1/4” (95648150) 6 32035479
Total 26

All manufacturer’'s names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.



